

300 x 300 x 10MM TILES COMPARISON TEST REPORTS

Test Parameters	60% Polymer + 40% Sand 10 mm Tile	10 mm Vetrified Parking Tile
Concentrated load (kN)	24	10.2
Deflection (mm)	24.22	2.0
Compressive strength (N/mm ²)	0.267	0.11
Breaking load (kN)	16.96	0
Ultimate load (kN)	24	10.2
Flexural strength (N/mm ²)	360	170
Bulk Density (g/cc)	1.83	